TEST REPORT

T asult Mumber,  HKO9110201-1

2. Performance Test Result

Model Mo, Light output within & solid angle of nsr
65-11EEL 51,36%

Remarks
1. The test was performead with the lamp in base-up position

2. The test was tested by Hangzhou Zhejiang University Sensing Instruments Co., LTD. {Report No.
Sensing20091116s001) (Address: No 525, Xix Road, Hangzhou, Zhejiang, China.)
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Light Distribution Diagram



